PARTS MANUAL LMT G- LMT 12

LI WS

wod sajesenizued - mmm

0C/9-¢T8-008 0C/9-CT8-0LS
GO/ST Vd ‘a41eg-sa)lIiMm
9NUBAY 961035 7/

4OIAYU3S B SATVS VLLIZNVd

LMT 9 & 12 OS.max



LIFT PARTS

PANZITTA SALES & SERVICE

72 George Avenue
Wilkes-Barre, PA 18705

[MT 12 - |MT 9 570-822-6720 80(:-822-6720
www.panzittasales.com
Code Part Name QTY.{ LMT. 12 [MT.9
S . - Main i 80012 ROM 2
2 Post Structure - Main W/Power Unit Mount 1 80121 30121
3 Post Structure - OGffside 2 A0t 2 80013
4 Anchor Bolt 3/4 - 10 NC x 4 16 BopA2 | AOOR2
- Rear Cross Tuhe Ass'y, (Consists of Codes 5 they 14) § 1 20041 80012
5 Rear Cross Tube Structyre 1__t 80009 80076
6 | Catch Structuret. {1;_[ 80000 [ 8ppan
I | Yoke Raller 1_l=anpos | AN02R
. Bushing 2 | ap784 | 80784
Flat Washer 2 0.0, ] Cb-2350} £P. 2380
Hex Screw . _3/4 - 16 NF x5 -86r5 1 An799 | 20799
Hex Nut-Nylock Thin 3/4 - 16 NF 1 80034 1 80034
8 Slack Chain Structure 1 i 80782 80787
9# | Rod Structure-Tension 1. 180797 | 80797
Spring 1 17238 17238
Cotter Pin 1/8 x 1 2 Cp-3025 { CP= 3025
10 | Catch Structure "1y | 80089 | 80089
1] Chaip Retainer 1 BON24 __ 1| 80024
Bushing 2| 80784 | 80784 |
Flat Washer 2 0.0, 3 Cp-2350 1 CP-21580 |
Hex Screw 374 - 16 KF x5 - Gr & ] RO799 80799
Hex Nut - Nylock 3/4 - 16 NF 1 80034 80034
12# | Slack Chain Structure 1__| 80786 | 80786
13# | Rod Structure - Tepsion 1__| 80797 | 80797
Spring 1 17238 238
: Cotter Pin 1/8 x 1 _2 Cp-3025 ! £p_3025
14 Yoke Roller 1 028 80028
Hex Screw 3/4 - 16 NF x 3 - Gr 5 1 ann32 20032
Hex Nut-Nylock Thin 3/4 - 16 NF 1 20034 | 800734 ,
- Front Crpss Tube Ass'y. (Consists of Codes 19 thry 24% 1 {80047 | 84112
15 Front Cross Tube Structure 1 80007 80118
14 Cateh Steucture 1! 2n08a9 20089 |
17 Yoke Roller 1. 80028 goazg |
Bushing 2 80784 80784
Flat Washer 2 0.0 1 Cp-23E0 -2350
374 - 16 NF x 8§ Gr. B 1 80799 180799
Hex Nut-Nylock Thin 3/4 - 16 NF 1 80034 80034
18 Slack Chain Structure 1 80788 80788
19 Rod Structure - Tension ] 80797 80797
Spring 1117238 17238
Cotter Pin 1/8 x 1 2 Cp-3025 | CP-3025%
20 Cateh Structure ' 1 0090 80080
21 Chain Retainer 1 _80924 80024
Bushing 2 0784 80794
Flat Washer 3 CP-2350 1 CP-2350
Hex Screw 3/4 - 16 NF x 56r 5 1 B0799 80799
Hex Nut-Nylock Thin . 3/4 - 16 NF 1 80034 80034
22 Slack Chain Structure 1 80785 80785
23 Rod Structure - Tension 1 80797 8@797
Spring ] 17238 17238
Cotter Pin 1/8 x 1 4 CP-3025 | CP-3025
24 Yoke Roller ] 80028 80028
Hex Screw 3/4 - 16 NF x 3 - Gr 5 i 80032 80032
Nex Nut-Nylock Thin 3/4 - 16 NF 1 80034 ! 80034
# Not Shown 9

LMT 9 & 12 OS.max



PANZITTA SALES & SERVICE

72 George Avenue
Wilkes-Barre, PA 18705

570-822-6720 800-822-6720

LIFT PARTS www.panzittasales.com
LMT 12 - LMT 9
—
Code | Part Name QTY. | LMT.12 | LM1 4
25 | Upper Horizontal Tube Structure ) 80001 80073
26 1 Hvdraulic Cylinder 72" Stroke 1 80026 80078
Seal Kit (Lantex Cylinder}-Replacement Only 1180141 | 80143
Pin-Cylinder 1 80027 80027
Rol} Pin 1/4 x-1-1/2 2 CP-4660 | CP-4660
27 | Connector ~ Cylinder End ] 80025 80079
28 | Roller 3 80028 80028
Hex Screw 3/4 - 16 NF x 3-1/2 Gr & 3 80039 80039
Hex Nut - Nylock 3/4 - 16 NF 3 80034 80034
78 | Hex Screw (H. Tube-Pgsts)} 1/2 - 13 NC x 1-3/4 Gr & 4 80453 ~ | 80453
Flat Washer 4 Cp-15221 CP-1522
IHex Nut-Whiz 1/2 - 13 NC 4 17142 17142
30 | Chain Leaf (Short - 4 & 6) 1 80030 80081
31 | Chain leaf (long -4 & 6) ' 41 80031 80080
32 | Soc. Hd. rew {Chain€End) 5/16-18NCx21/2 Gr 81 4 | 80063 | 80063
‘Hex Nut - Nylock 5/16 - 18 NC 4 80064 800623
33 | Cross Chain Ass'y. W/Adjustment Stud 2 80152 80153
Chain 3 & 4 2 200249 80085 |
Gaonnecting Link 4 80139 80139
34 Special Stud 2 | 80023 ! 80023
Flat Washer (Spacer} 12 | cp-733 | CP-733
Hex Nut - Nylock 1-14 NS 2 80035 80035
35 | power Unit-1-1/2 HP-1 §-60 Hz-230Y (See Breakdown) 1 80472 80472
# 1 Hex Screw (Mount Power Unit 5/16-18 NC x 7/8 4 CP-3623| CP-3623
‘Lock Washer {Mount Power Unit} 5/16 4 CP-1677 | CP-1677
"Hex Nut {Mount Power Unit)5/16 - 18 NC 4 CP-4401 | CP-4401
# | Connecting Body 1 @ - 3 Wire Ground 1 80136 80136
36 | 90° Male Elbow 3/8 NPT x _3/4 - 16 JIC 1 80133 80133
37 1 1/2 1D Hose Ass'y. (Short) 3/4 - 16 JIC Swiyel 1 80126 80126
38 | 90° Male Elbow 3/4-16_ ORB x 3/4-16 JIC 2 80131 801N
39 | 172 1D Hose Ass'y. {Lonq ) 3/4 - 16 JIC Swivel ] 80125 80125
40 | Male Branch Tee 3/8 NPT (2) x 374 - 16 il 1 80132 BO132
11 Reducer Bushing _3/8 NPT x 1/4 NPT 1 Cp-2878: CP-2878
|—22 uge 1 80124 80124
i— 43 | L H Track Structure 1 80043 80082
44 ' R H Track Steucture 1 80102 80112
45 | Ramp Structuré’ 2 80631 80631
‘Rod (Ramp to Pivot) 2 80069 80069
Cotter Pin 4 CP-3025| CP-3025 |
Ramp Pivot Structure 2 80627 60627
Hex Cap Screw 1/2-13NC x 1-1/4 (Pivot-Track) 6 CP-2760] CP-2760
Lock Washer 1/2 6 CP-66 CP-66
Hex Nut 1/2-13NC [ cp-65 CcP-65
# | Not Shown

LMT 9 & 12 OS.max




PANZITTA SALES & SERVICE
72 George Avenue
Wilkes-Barre, PA 18705
570-822-6720 800-822-6720

LIFT PARTS www.panzittasales.com
LMT 12 -~ LMT 9
Code | Part Name QTY.| LMT. 12 /s
46 | Track Stop Angle 2 ANK29 /ANE29
Angle - Retainer z 80630 80630
Hex Cap Screw 1/2-13 NC x 1-1/2{Stop to Tradklé 80114 80114
Lock Washer - 1/2 6 CP-66 CpP-66
_jHex Nyt 1/2 .= 13 NC 6 CP-65 CP-65
47 | Tube - Trip Release ] 80020 80113
48 | Hapdle Structure - Trip Release ] 80097 80097
Hex Screw 5/16 - 18 NC x 2 1 15024 15024
Lock Washer 5/16 1 gP-1677 | CP-1677
Hex Nut 5/16 - 18 NC 1 . [ CP-4401 | CP-4401
49 | Pivot Structure ~ Trip Release 1 80093 80093
Hex Screw 5/16 - 18 NC x 2 1 15024 15024 |
Lock Washer 5/16 1 CP-1677| CP-1677
Hex Nut 5/16 - 18 NC 1 €P-4401 | CP-4401
50 | Spring 1 CP-1587 | CP-1587
51 | Rod - Short - Irip Linkage 2 {Ro061 | go161 |
52 | Rod - Long - Trip Linkage 2| 80060 | 80116,
Hex Nut (Rod} 1!2 = 13 NC - LH 4 15825 15825
Cotter Pin 1/8 x_1 9 CP-3025 | CP~3025
53 | Turnbuckle Ass'y. Consists of; 4 80105 80162
Rod End Structure 1 80099 80163 -
Hex Nut 1/2 - 13 NC 1 P65 CP-£5
Turnpuckle - ] 20094 20094
# | Tire Chock Structure 1 80050 80050
£ | Not Shown
OPTIONAL EQUIPMENT
Drive Thru Track Kit (Consists of) 1 80807 80807
Ramp ‘Structure 2 80631 30631
Ramp Pivot Structure 2 80627 80627
Rod 2 80069 80069
Cotter Pin 1/8 x 1 4 CP-3025 [ CP-3025
Power Unit 1-1/2 HP-3 B-60 Hz-230V 1 80473 ou473
Connecting.Body 30 -4 Wire Groynd 1 80140 89740
900 Sypport - Power Unit 1 80166 BO166
Hex Screw 5/16 - 18 NC x_ZJB 2 CP-3623 | CP-3623
Lock Washer 5/16 2 CP-1677 { CP-1677
Hex Nut 5/16 - 18 NC 2 Cp-4401 | CP-4401

LMT 9 & 12 OS.max



